US Army Corps
of Engineers
Hydrologic Engineering Center

Elements of Conjunctive Use
Water Supply

March 1988

Approved for Public Release. Distribution Unlimited. RD'27



REPORT DOCUMENTATION PAGE Form Approved OMB No. 0704-0188

The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching
existing data sources, gathering and maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this
burden estimate or any other aspect of this collection of information, including suggestions for reducing this burden, to the Department of Defense, Executive
[...]
The water quality control station contains six water
blending valves which are controlled automatically, with
adjustments being made according to the turbidity level as
sensed by turbidimeters located at the river intake and also at
a point downstream on the main supply tunnel to Tacoma. As flow
from the tank is increased, a "hydraulic block" reduces the flow
from the river intake (the water surface elevation -- 958 ft. --
is higher than the spill chamber, which is at 900 feet above
datum; apply Bernoulli's equation between the two water surfaces
and a point downstream!). When all six blending valves are
open, flow from the river is completely cut-off. As the

61



SOLAR POWERED MICROWAVE RELAY STATION

- -
- .
- -

(’—" AR NS
AUTOMATIC e [ ‘l NN
SYSTEM P ! " v HORTH FORKS
CONTROLS B Doy, VHELLS~
. ! ' v NS,
‘,’ ~ .
N
PR W SN
/' ] N ~ ~
’ N ~
MIXED WATER s =~ ‘
. ¥ N SPILL_CHAMBER RIVER WATER
JURPIDITY SENSOR - i ‘\ \" /T~ . _TURBIDITY SENSOR
A /,111‘!\\\\ ) A - =
-~ ~= === RIVER INTAKE LNORTH FORK
A PIPELINE
\\ ‘
"“BLENDING VALVES "~
\\
10-MG

g ——

RESERVOIR

RESERVOIR LEVEL SENSO

FIGURE 1ll: Water Supply System, Tacoma, Washington

(Roller,

1978)

62




WELL WATER
SUPPLY —

HYDRAULIC BLOCK 1S FORMED
IN THIS AREA DUE TO FLOW -~ )
OF RESERVOIR WATER AT ;

4,////;5§

HIGHER HEADS
10 MG RESERVOIR

RIVER WATER

INTAKE
\ﬂ

GREEN RIVER

LI RIaRAsLIARaRES P

" GREEN RIVER

FIGURE 12: Well water Supply Control System
{({Roller, 1978)

63




blending valves are opened, the water level in the groundwater

storage tank drops.

A sensor registers the falling level and signals a component
of the third set of facilities, namely the automatic system
controls. A falling water level in the tank activates one or
more of the groundwater pumps. The other major system control
function is to monitor the readings of the turbidity sensors and
send appropriate signals to the blending valve actuators.
Microwave communications between the system control building,
pump actuators, blending valve actuators and the turbidity and
reservoir level sensors are powered by solar energy. The Tacoma
water supply system is an example of conjunctive use of surface
and groundwater (both sources are hydraulically connected, but
clearly can have differing qualities). Note that there is no
artificial recharge involved, and that blending for optimal water
quality dictates the "degree" of conjunctive use at any time.

64



PHOENIX METROPOLITAN AREA, ARIZONA

One potential application of conjunctive use planning is the
coordinated management of the water resources available to the
Greater Phoenix area. Currently, water is supplied to an
extensive canal system (Figure 13) from a network of surface
reservoirs operated by The Salt River Project (SRP) (Figure 14),
and numerous wells operated by SRP, area cities and others. By
early 1986, the area will receive water from the Colorado River
via the Central Arizona Project (CAP). This "imported" water
supply, dreamed of for many decades, is about to become a

reality.

As the far-reaching Groundwater Management Act of 1980
begins to have an impact on well pumping, Phoenix area cities are
currently (summer/fall 1985) focusing on artificial recharge of
the groundwater aquifer, which has been seriously over-exploited.
The use of reclaimed wastewater for urban irrigation (parks,
golf courses, etc.) is being studied, as is the impact of
enlargement of the biggest SRP dam (Roosevelt).

Surface water, groundwater, imported water, artificial
recharge, wastewater reclamation and radical new groundwater
legislation all tied together to serve a rapidly growing semi-
arid urban community ... it is not difficult to realize that
water use efficiency will be maximized if the sources are managed

as a "total water resource".

The primary purpose of the seven SRP dams is to supply water
for irrigated agriculture. However, rapid urbanization of the
Phoenix area has diverted an increasing amount of this water for
M & I use. The surface water supply is augmented by some 360
wells, some of which discharge directly into the distribution
canals. Most of the Phoenix area cities divert water out of the

65



N X

N _ , AREA OF SALT RIVER PROJECT > -
NEW RIVER FROM COLORADO RIVER STORAGE RESERVOIRS ;
t "" I

;7 SKUNK CREEK SEE_FIGURE 20 PAGE  —

i
:
'
[ .

.
,
’

s

|

|

i

I

o
VERDE WATER | ,
TREATMENT PLANT—~ ~

]/

CANAL
¥ DEER VALLEY WATER
\'I;REATMENT PLANT

/
. ’
[ .

GRANITE REEF |
DIVERSION

SQUAW PEAK WATER
(IﬁEATMENT PLANT

Vo k GLENDALE

<SALT-GILA
PUMPING
PLANT

',"\
SOUTH

; “-AQUA FRIA
c CANAL

RIVER

Py PHOENTX
;1 BRSO e T e VAL VISTA WATER
Jo1st AvE <SALT RIVER, Bloceeeooesers oo™ TREATMENT PLANT

WASTEWATER ~—y

TR L
TREATMENT X ird AVE UEMPE
PLANT | r [

. e NASTEHATER ‘i’REATMENT
S PLANT WESTERN CANAL
t*TGILA RIVER

' [GILBERT)

TO TUCSON BY
1991

b
EASTERN CANAL

CONSOLIDATED CANAL —

FIGURE 13: Current Extensive Canal Systenm,
Phoenix, Arizona

66




N

CAP POWER
Tiee Faon . OFFLINE STORAGE
FOR CAP»
\NAVAJO N
GENERATING ! LAKE
STANON, \ PLEASANT
PAGE \AZ )
NEW WADDELL
\ DAM SITE -/

/ (PROPOSED)

w1

AL M
CA IIA LOCATION MAP
———————
MEXICO

SALT RIVER PROJECT
:STORAGE RESERVOIRS

HORSESHOE

¢ RESERVOIR -TONTO CREEK

CLIFF DAM

[-SKUNK CREEK (PROPOSED)

BARTLETT
RESERVOIR

~e R y
el S ~HAYDE-RHODES CAQ()JUEDUCT QOSEVELT LAKE
L ~ ¢\~
FROM > KSSAYAMPA few RIVER. - o m==ed : \VERDE RIVER
COLORADO-p—1 & PUMPIHG P ~ :
RIVER PLANT T O N
e METROPOL ITAN R \ SAGUARO
QA FRIA PHOERIX-~ b AR /) APACHE LAKE ...\
L - _— .
~ RIVER .- _ NEW/ENLARGE
e .- CANYON LAKE
B iy = ‘\‘\\\\\ ROOSEVELT
s 2T T o 7 GRANITE N ~o DAM
" SALT RIVER ~__— REEF \SALT-GILA™S (PROPOSED)
GILA RIVER— " N 7 DIVERSION '\ PUMPING PLANT ™.
: - . DAM (SRP) \ \\\j
N CAP-SRP
COMNECTOR

FIGURE 14:

Network of Reservoirs Operated
by the Salt River Project, Phoenix,
Arizona

67




SRP canals directly into treatment plants (Figure 13). New
treatment plants are currently under construction near the
Hayden-Rhodes Aqueduct of the CAP to treat the low quality
Colorado River water (e.g., hardness = 320 - 340 mg/l).

Most of the wastewater effluent produced in area cities is
sent to a 120 mgd regional treatment plant to the southwest of
Phoenix. This plant is currently committed to supplying treated
effluent for cooling purposes at the Palo Verde Nuclear Power
Plant, which will begin commercial operations towards the end of
1985 and will have the dubious distinction of being the largest
nuclear plant in the country when all three reactors are on-line
in 1987. Effluent in excess of the needs of the power plant is
discharged to the Gila River and is used by downstream
agricultural interests. Some of the area cities are interested
in "intercepting" sewer flow before it leaves the city limits,
diverting it into small (e.g., 4 mgd) reclamation plants
constructed alongside trunk sewers, and using it for urban
greenbelt irrigation. This will enable the City of Scottsdale,
for example, to release well water being used for this purpose
for potable water needs (Hinks & Saldamando, 1985).

Most of the facilities required to conjunctively manage the
various water resources are either constructed, under
construction, or planned. These facilities include the CAP
aqueduct, CAP-SRP intertie at Granite Reef Dam, CAP water
treatment plants, small wastewater reclamation plants, and
recharge injection wells. The real challenge is ahead: how to
overcome institutional inertia and establish an integrated

management system for this complex network.

68



ELGIN, ILLINOIS

The centerpiece of Elgin's water system improvement plan is
the new 16 mgd Riverside Water Softening Plant (Civil
Engineering, 1984). The plant is designed to treat 100% river
water, 100% deep well water or any combination of both; the
amounts are balanced according to the availability and quality of

each source.

Figure 15 shows a schematic layout of the plant. Plans call
for an expansion of capacity to 32 mgd, which will necessitate
duplicating the components shown. Water from the Fox River is
pumped to a pre-sedimentation basin where alum and potassium
permanganate are added. Well water is pumped through a separate
line to an aeration basin in order to remove hydrogen sulphide.
Both waters are then softened, followed by the conventional
processes of sedimentation, coagulation, chlorination and
filtration. The treated water is stored in two clear wells below
the filters, and in an above-ground steel tank of 1 mgd capacity
before being pumped into the distribution system.

The flexibility allows plant operators to respond to changes
in raw water quality and quantity. For example, the use of well
water would increase during low flows in the river, or if there
was any sudden contamination upstream. Also, the Water
Department can adjust the two flows to minimize the impact of an
increase in the cost of chemicals, or to take advantage of lower

costs, etec.

Having used Fox River water for many years, Elgin turned to
groundwater in the 1920's because of pollution caused by
increased industrial activity upstream. In the 50's, with an
annual overdraft averaging around 13 - 14 feet (4 - 4.3 m) per
year, the City needed to exploit the river again in order to
reduce the overdraft and meet increasing needs in a growing

community.

69



Service pump suction
Reservoir
/
influent
Washwater supply —_———+—
W;gg:v:‘;er Washwater drain N
basin Filter influent 2 effluent
i Filters
c 7~ N\
512 Secondary.
2! 8 basin
>
9
Rapid mix ] }J_(Sludce retum
chamber #2 g3
a
1o >
3 Prmary =
ES basins ey
] g
- £
e A
Primary fiow =
division ._———;-:I‘ =3
structure Presedimentation
basin: Sludge
Raoid mix _{
chamber #1
Bypassg_j_.._,
-..-[ Aeration{ 4 B
basins
Flow meter

N

Transmission
man N _ River intake &
\\—v_:mp -

£or Rive, -
85556888
Weil water
transmission
man

FIGURE 15: Riverside Water Softening Plant,
Elgin, Illinois

70




WATER FACTORY 21, CALIFORNIA

Water Factory 21 is an advanced wastewater treatment
facility capable of producing a high quality effluent for
injection into a domestic supply groundwater aquifer (Water
Research Capsule Report, OWRT, 1978). Municipal wastewater
received from the Orange County Sanitation District is subjected
to lime clarification, ammonia stripping, recarbonation,
chlorination, filtration, activated carbon absorption and post-
chlorination. Approximately one-third of the effluent is then
demineralized by reverse osmosis (Figure 16).

Reclaimed effluent, desalted reclaimed effluent and water
from deep wells is blended and passed through an injection pump
station to 23 multi-point wells that inject up to 250 gpm into
each of four separate aquifers. Between the line of injection
wells and the Pacific Ocean is a line of extraction wells
designed to prevent seawater intrusion by drawing injected water
towards them. Recharged effluent also moves inland and is
eventually pumped out to begin the use-treatment-injection cycle

once again.

Water Factory 21 is an example of conjunctive use that will
undoubtedly become more common in the future. Reclaimed
effluent, blended to an appropriate extent with groundwater, is
recharged to the aquifer in order to enhance supplies and help
minimize the effects of saltwater intrusion.

71



FLOW SCHEMATIC & SAMPLING LOCATIONS

15 MGD WASTEWATER
RECLAMATION PLANT

LiQuiD PROCESSING

Recaicining
Fumace

Carbon
Furnace

TTIRTRTT

Receiving
Basin

o oA 24 AP TR R 0he
Chemical Nitrogen > Activated .1 Disinfection and,
Clarification Removal Filtration : '-Catbon,:i%t
Y
Ammonia
Rapid Mixers Stn
ppin .
Flocculators Towersg Pump S!atxoln
|
Chemucal !
Clarfiers Recarb-
onation 1 Filters
Basins H
|
A Tower
Pump
Station
Influent »
y Lime
N Pump Jud
Station Sludge
gyl 8
-t |
e
Solids J Injection
Handling Systemn

i SH A h AP et

FIGURE 16:

Advanced Waste Water Treatment

Facilities, Water Factory 21.

72




STERLING, COLORADO

Effluent is treated and returned to the City of Sterling,
Colorado, by pumping the water upstream over a hill and allowing
it to slowly return by percolating through an aquifer (Civil
Engineering, 1983). By doing this, the city is able to
substantially augment its supplies by retaining water that would
otherwise be lost downstream to Nebraska (Figure 17).

During the six-month irrigation season, effluent is
discharged directly from the city's treatment plant aeration
lagoons to the South Platte river. During the remaining six
months the effluent is pumped one mile to a 30-acre natural
storage/recharge pond. It infiltrates the sandy strata to the
unconfined aquifer and percolates back towards the treatment
plant and river. Percolation time is approximately five months,
so the effluent reaches the river at the next peak demand
irrigation season. The quality of the percolating water exceeds
EPA discharge standards by the time it reaches the river.

This simple, inexpensive project simultaneously meets water
quality and water conservation goals. Moreover, it has enough
reserve capacity to more than double the volume of effluent (280
acre-feet in 1982) percolating through the aquifer by modifying
the pumping arrangement.

73



Winter operation

Aerated lagoons

Recharge site

i
Percolation /’:

into aquifer Jy

Unconfined
aquifer

Force main from
microstrainer to
recharge site

Flow from recharge
site to river

Summer operation

= City of Sterling

£y Microstrainer
54~  building

South Platie River

Direct discharge
to river

FIGURE 17:

Recharge Path, Sterling, Colorado

Wastewater Treatment Plant

74




REFERENCES

Asano, Takashi, Ed., Artificial Recharge of Groundwater,
Butterworth, 1985.

Camp, Dresser & McKee Inc.,"Chino Basin Groundwater Storage
Program - Final Report;" report for the California Department of
Water Resources and the Metropolitan Water District of Southern
California, March 1983.

Chow, V. T., Open-channel Hydraulics, McGraw-Hill, 1959.

Civil FEngineering, "Wastewater Effluent is Pumped Uphill and
Returns via Aquifer," December 1983, p. 12.

Civil Engineering, "New Plant Treats River and Well Water," June
1984, pps. 56, 57.

Edworthy, K. J. & Downing, R. A., "Artificial Groundwater
Recharge and Its Relevance in Britain," Journal of the Institute
of Water Engineers and Scientists, 33(2), 1979.

Green, G. G. & Eiker, E. E., Eds., Accomplishments and Impacts of
Reservoirs, American Society of Civil Engineers, 1983.

Harpaz, Y., "Artificial Ground-Water Recharge by means of Wells
in Israel," Journal, Hydraulics Division, ASCE, 97(HY1l2),
December, 1971.

Henderson, F. M., Open Channel Flow, Macmillan, 1966.

Hinks, R. W. & Saldamando, M. B., "Microcomputer Model for
Wastewater Reclamation Facilities," submitted for publication to
the Journal of Water Resources Planning and Management Division,

ASCE, (7/85).

Hsieh Wen Shen, Modelling of Rivers, Wiley, 1979.

Jansen, P. Ph., et al, Principles of River Engineering, Editorial
Board, Pitman, 1979.

Joseph, J. B., "Artificial Recharge of Groundwater," Water
Services, 85(1024), June 1981.

Linsley, R. K. & Franzini, J. B., Water-Resources Engineering,
McGraw-Hill, Third Edition, 1979.

Nightingale, H. I., et al, "Leaky Acres Recharge Facility : A
Ten-Year Evaluation," Water Resources Bulletin, 19(3), June 1983.

Nightingale, H. I., & Bianchi, W. C., "Groundwater Recharge for
Urban Use: Leaky Acres Project," Ground Water, 11(6), Nov. - Dec.
1973.

75



Peavy, H. S., Rowe, D. R., & Tchobanoglous, G., Environmental
Engineering, McGraw-Hill, 1985.

Roller, J. A. & Moline, W. N., "Innovative Water Systems Solves
Quality Problem," Water & Sewage Works, November 1978, pps.
70-73 )

Tchobanoglous, G. & Schroeder, E. D., Water OQuality, Addison
Wesley, 1985.

Viessman, W. and Welty, C., Water Management: Technology and
Institutions, Harper & Row, 1985.

Water Research Capsule Report, "Water Factory 21," Office of
Water Research and Technology. U.S. Govt. Printing Office, Stock
Number 024-000-00851-7, 1978.

76



LEGAL ASPECTS

77




LEGAL ASPECTS

A REVIEW OF WATER IAW ....coveeee

PRESENT LEGAL CONSTRAINTS ...:ss.